SCAT 2 Hovercraft Parts

FAN GUARD ASSEMBLY

No. Part No. Description

1 3019 Fan Guard Assembly
2 7200 Screw, PHPS 10/32 x 1 1/4
2 7200-2  Screw, PHPS 10/32 x 2.5"
3 3029 Fan Guard Spacer
4 3031 Wellnut 10-SL
5 3003 Duct, Cowling
6 3005 Duct, Cowling Cover
3004 Duct, Cowling Cover Assembly
7 3006 P- Molding (Per Foot)

9 7710 Rivet, 3/16 x 3/8 GR

ENGINE MOUNTING FRAME

No. Part No. Description

1 1015 Drain Plug

2 2001 Engine Frame { Motor Mount)
3 7400 Nut, Hex Head 3/8 -16

4 7500 Lock Washer, 3/8" S5

5 7501 Flat Washer, 3/8" x 7/8" SS

6 2002-1 Motor Mount Male/Male (3/8")
6 2002-2 Motor Mount Male/Male (5/16")
7 2003-1  Motor Mount Male/Female (3/8")
7 2003-2  Motor Mount Male/Female (5/16")
8 7401 Nutsert, Brass 1/4-20

9 7502 Lock Washer, 1/4" SS

10 7201 Cap Screw, 1/4-20 x 1 HH, SS
11 7503 Flat Washer, 3/8" ID x 1" OD
12 2005 Bracket, Engine Frame (R/L)
13 7506 Stud, M10 X 1.5, 55mm SS
14 7404 Lock Nut, M10 X 1.5 SS

18 7507 Flat Washer M10.5 SS

Page 1
Prices are subject to change without notice

PP PPPPPPPIPIPPIIPNPIPPNIAINIIIANNNNNINNNAINNINININIININODG

PP PPPPIPPIPNIPPINPIPPPPPPAPNPAIAIIPNPAIANNIANNNNNNNNINANININING



3P PP PPP9P999P0999999939999999999999999999999%9999

SCAT 2 Hovercraft Parts

FUEL TANK & HARDWARE COMPONENTS

No. Part No. Description
1 7007 Fuel tank cap with gauge 6 12 Ga
2 1002 AC Rear Seat Assembly
3 6005 Edge Molding (Per Foot)
4 7004 Metal clip (Replaces Guard Saddle Clips)
5 7000-3 Fuel Tank Assembly(#1, 5a & 5b) 3 Ga
5 7000-6 Fuel Tank Assembly(#1, sa & sb) 6 Ga
5 7000-’12 Fuel Tank Assembly(#1, 52 & sb) 12 Ga
5a  6999-3 Fuel Tank with Cap 3 Gallon
5a 6999-6 Fuel Tank with Cap 6 Gallon
52 6999-12  Fuel Tank with Cap 12 Gallon
5b 7005 Fitting Fuel Tank Mount
6 7004B Metal clip With T Handle
7 7002 Gas Strap Assembly
8 7707 Rivet 1/8 x 1/2
9 3032 Wellnut, 10-32
10 7600 Spacer & Flat Washer 1/4" SS
11 7200 Screw, 10-32 x 1/14" PHPS
11 7200-2 Screw, 10-32 x 1/14" PHPS
12 7001 Fuel Line Assembly

7003 Battery Box with Strap

7003-1 Strap For Battery Box

7010 Fuel Tank Pick up

CONSOLE DECK COMPONENTS
No. Part No.  Description
1 1006 Deck Plate 4"
1 1007 Deck Plate 6"
3 8002 Tether
4 8001 Universai Kill Switch (single 1gnition)
5 7710 Rivet 3/16" x 3/8"
6 7009 Windscreen Assembly (Cail)
7 3006 "P" Molding (Per Foot)
8 6005 Edge Molding (Per Foot)
Handle Bars Assembly - See Steering

9 Components

Page 2

Prices are subject to change without notice

PP PPPPPPPPPPPIPIPPIIIPIAPIIANINIINIAIANAININNNANIINIDNIN<



PP PPPPPIPIPIPIPIPIANIPIANPNNINAINANINANNNNNINNINIINA

(45 0N

SCAT 1, 2 & 12 Hovercraft Parts

A ACH

TN skamts T
o} I?AFT (,;/) [$1 ]

N
=

G 1o

>(\

,(s ;;{ji

-

’\

ENT

N

k\\

~HARDWARE

CRAF L

N .

\)I—CULL. DECK., & SKIRTY
e AT TACHMERMNT DETAL

/ \
/

e
/

/s
y

//1i> /

3
/

/

ﬁ
i/
o

0

/
Iy
/

r
]
.
T
1
r
!
i
p

/.

/

I 1 i
o i et S

SKIRT ACCESSORIES

No. Part No. Description

2 6001A "A" Skirt Segments (Front & Sides)
6001B "B" Skirt Segments (Rear sides/ Corners)
6001C “C” Skirt Segments (Main Rear)
6001 Full Skirt Set (SCAT 1 & 2) 9'5" (64)
6001-1  Full Skirt Set (SCAT 12) 12' (76)

3 6002 Skirt Trim (Drilled) (Per Foot)

4 6006P Plastic "P" Clips

5 7709 TLR Rivet

6 6003 Skirt Ties ( Cable Ties) (paks of 100)

7 6004 Skirt Clips

8 6005 Edge Molding (Per Foot)
6008A Aluminum Skids (SCAT 1) (2)
6008-1  Aluminum Skid (SCAT 1) (1 Skid)
6008 Aluminum Skids (SCAT 2) (W/ 3 Rivets)
6208 Aluminum Skid (SCAT 2) (1 Skid)
6208A Aluminum Skids (SCAT 12) (W/ 3 Rivets)

Page 3
Prices are subject to change without notice

_BELT INFORMATION:

Belt Drive Systems - Require Left Blade Rotation

Direct Drive Systemr Require Right Blade Rotation
SKIRT SET INFORMATION:

SCATS 1 & 2 Skirt Sets Include (45-A’s) (12-B’s) (7 C's)
SCATS 1 & 2 Require- {(Not Included with sets) 192 Skirt
Clips,65 P-Clips, 65 Rivets, and over 100 Skirt Ties.

SCAT 12 Skirt Sets Include (57-A’s) (12-B's) (7-C’s)

SCAT 12 Requires- (Not Included with sets) 238 Skirt

Clips, 77 P-Clips, 77 Rivets, and over 200 Skirt Ties.

SKIRT TRIM INFORMATION:

SCAT 1 & 2 Require ~ 27ft of Skirt Trim Drilled (for entire craft)
SCAT 12 Requires- 33ft of Skirt Trim Drilled (for entire craft)
EDGE MOLDING INFORMATION:

SCAT 1 & 2 Require - 27t of Edge Molding (for entire craft)
SCAT 1 & 2 Require - 27t of Edge Molding (for entire craft)

PPPPPPPPPPPAIPPPPAINIPPNIAPNIPNPNIANANINAINNINNINNININININIONG



SCAT 1, 2 & 12 Hovercraft Parts

No Part No. Description EURRER-Asammmix
7205 Screw, M 10/32 x 1 PHP
9200 Washer, Shoulder 5/16"
9204 Rudder Connecting Bar
7403 Nut, Lock 10/32 SS

9202 Rudder, A Assembly Offset
9203 Rudder, B Assembly

9206 Rudder, B Assembly Offset
7204 Screw, 1/4"-28 x 1" Hex SS
9 7504 Washer, Flat 1/4" SS

10 7402 Nut. Lock 1/4"-28 SS

11 9201° Rudder, Upper Pivot

12 9205 Washer, Shoulder 1/2"

14 9208 Rudder, Lower Pivot

15 9014 Cable Clamp

16 7207 Screw 10-32 x 3/4" PHP SS
17 7403 Nut, Lock 10/32 SS

18 9003 Ball Joint

DN U b WN =

No Part No. Description

1 9004 Handle Bar Assembbly

la 9005a Handle Bar (Black)

1b 9005b Handle Bar Stem

1c 901iL Handlebar Grip (Left)

1d 9012 Magura Throttle Grip Twist
9012b Throttle Grip Boot/Splitter Boot

3 9019 Steering Unit

4 7208 Screw, 5/16™-18 x 3/4 HH SS

5 7505 Washer, Flat 5/16" x 1 1/2 SS

6 9010 Steering Bushing

7

8

7209 Screw, 8-32 x 3/4" PHP SS
7405 Nut, Lock 8-32 SS

9 9003-1 Clevis

10 7207 Screw, 10-32 x 3/4" Hex SS

11 7403 Nut, Lock 10-32 SS

12 9014 Cable Clamp

13 7207 Screw, 10-32 x 3/4" Hex SS

14 7403 Nut, Lock 10-32 SS

15 9013-12 Steering Cable 12t (ScAT 1 &2)
9013-15 Steering Cable 15ft (SCAT 12)

16 9009 Throttle Cable 12ft (SCAT 1 & 2)
9009b Throttle Cable 12" Inch (scaT1&2)
9008 Throttle Cable 15ft (SCAT 12)

Page 4
Prices are subject to change without notice

KEEEEEEXEXEIIXXIXX XXX XX X X X X X X X XK K K K K A XK X A A A A A A A A LKL L

PPPPPPIIPPPPPPIPPPPPIPIAAANIAIAIRIAIAAANIIIANANNIINININRNING



PPPPPPPPPPPPPIPIPIPAIANIAPNIIAINIIPNAINIIANNIANINNANINNIINISIONG

SCAT 1, 2 & 12 Hovercraft Parts

FALMIRENBLY

No. Part No. Description
1 4041R 4 ZR Blades (Right Rotation)
1 4041L 4 ZL Blades (Left Rotation)
2 4025 Fan Hub, 12 Blade
3 4055 Fan Hub Socket Plug
4 7203 Screw, Cap 1/4-28 x 3/4"
4 7402 Nut, Lock 1/4-28 SS
5 7204 Screw, Hex 1/4-28 SS
5 7402 Nut, Lock 1/4-28 SS
6 7206 Screw, M8 x 30 & Locknut
7 827-830 Coverwasher
8 4030 Blade Jig

Page §

Prices are subject to change without notice

3PP PPPPPPPIPPPPPPPNIANPAINPNININANANPINNNNNNNINIYNINDN



SCAT 1 Hovercraft Parts

No. Part No. Description

1 860-160 Adapter Ring

2 825-440 Adapter

3 951-790 Clamp, Air filter

4 825-337 Intake Silencer Assembly
4

5

6

825-337U  used Intake Silencer Assy
3920F Air Filter (After Market)
825-520 Air Filter Cap

No. Part No. Description
1 5002 Dust Cap, Drive Casting
2 7407 Nut, Castle 5/8" -18

3 7508 Washer, Flat 5/8" -18 SS
4 5003 Bear, Drive Casting

5 5001 Drive Casting
6
7
8
8

7406 Nut, Lock 5/16" -18 S
5004 Seal - Drive Hub Bearing
5005  Belt Guard
5005U Used Belt Guard
9 6007 Cable Ties, Black
10 5021 Drive Belt, Kevlar
i1 5022 V- Belt Kit
11 5047U Used Fan Drive Pulley
12 7509 Washer, Flat 5/8"-18 SS
14 5006 Engine Mount Safety Strap
15 2002-1 Motor Mount M/M (3/8")
16 7404 Nut, Lock M10 SS
17 7507 Washer, Flat M10.5 SS
18 5007 Frame- Engine Mount
20 7210 Screw 5/16" - 18 x 3
21 7601 Cotter Pin 1/8"x 1 1/2" SS
22 7211 Screw 1/2"-20x21/2 "
23 7510 Washer, Lock 1/2"
24 5027 Adapter, Crankshaft
25 5028 Taper Lock 1 3/8"
26 5012 Drive Pulley 1 1/2"
27 7212 Screw M8 x 25
28 7509 Washer, Flat 5/16" SS
29 7511 Washer, Lock 5/16 " SS
30 7213 Screw M10 x 45 SS
31 7512 Washer, Lock M10 SS
32 7513 Washer, Flat M10
33 7408 Nut, Jam M10
7409 Lower Fan Guard

e

it

gg
[
]

F
"

8
e

PENONR SEVE S
!

Page 6
Prices are subject to change without notice

2999999099999 999999999999 9999999999999 9999999994

XXX XX X X X X X XK XK E KX XK KX KX A XX A LK XXX



PPP99399299923929299999999999999999999939999999999

SCAT Upgrades & Accessories

HOVERCRAFT ACCESSORIES
Part No. Description
1050 Hovercover, Grey (9'5" Hovercratfs )
1051 Hovercover, Grey (12' Hovercratfs )

Hovercovers Available for other craft Please call for Information
8003 Navigational Lights, Front (SCATS 1, 2, & 12)
8033 Navigational Lights, Rear (SCATS 1, 2, & 12)
1130 SCAT Operators Manual
1055-18 18" Stainless Steel Oval Handrail
1055-24 24" Stainless Steel Oval Handrail
1055-36 36" Stainless Steel Oval Handrail
H-12 Hull Assembly (12 Foot Crafts )
H-9.5 Hull Assembly (9/12 Foot Crafts )
1005 Cleat, 61/2"
7008 Fuel Tank Cover ( SCAT 1)
3020 Fan Guard Assembly (SCAT 1)
9100 12' Oil Injection Cable
91005 12' Stainless Steel Oil Injection Cable

The Floatation Kit
Is durable, casy to install, increases the flotation of your Hovercraft, and adds 135 pounds of extra flotation to a 9°5” foot
Hovercraft, and 175 pounds of extra flotation to a 12’ foot Hovercraft. The kit includes; Installation instructions,
(45) 3/16” Rivets, (11) 21” Nylon Straps, (2) 62” Floats (84” on 12ft Hovercrafts) (1) 36” Float, and (74) Skirt Ties.
Tools Required for Installing the Kit: (1) Tube of Silicon, (1) Rivet Gun for 3/196" Rivets, (1) Drill & 3/16” Bit, (1) Set of
Wire cutters to clip skirt ties.

Al BLADES 2" _\IE./S51 GUARDN

! ]V—BELT i 442
BI1G bDUCT KIT ~

T 12Z-CARGO DECK
NEW WINDSCREEN

RUDDER PAK /
T

) k@ﬂ

“12‘ l

“.h‘i

nn,c;:E PUNIF DRAIN PLIUG SLEEVE

3
HEAVY 11 SKIRTS FLOTATION KITS! ANTI-PLOW] SIKIRTS

9°5” Hovercraft Floatation Kit P/N: 1057
12° Hovercraft Floatation Kit P/N: 1058
Page 7

Prices are subject to change without notice

0000000@600@@0@000000000000000000000000000000<



SCAT Hovercraft Upgrades & Accessories

J SCUPPER VALVE KIT; for (SCAT 1)

8 Designed to seal up wholes keep water out and  §

enhance the floatation of your SCAT 1. This kit 4
includes: (12) plastic Patches, (48) Rivets, and

(2) Scupper valves

Valve Kit Part Number: 1070
Scupper Valve Part Number: 1062

Scupper Valve

Y-BELT KIT; for (SCAT 1)
Created to give peace of mind to the SCAT 1
owner. V-Belt is the best replacement for
frequently broken drive Fits the current mount

arrangement and includes: Lower pulley. Upper
pulley, V-Belt and accessories

Kit Part Number: 5022

V- Belt Part Number: 5024 .
: - Scat 1 V-Belt Kit

RUDDER PAK; for (SCAT 1)

B Designed to improve the steering and performance
on your SCAT 1. This kit includes: (2) Rudders,
(1) Rudder Bar, belts, attachments, and installation
instructions.

ANTI-PLOW SKIRT:
for (SCATS 1,2, & 12)

To prevent your craft from Plowing in;
add 2 to 4 Anti Plow Skirts to the front of your
Hovercraft

Rudder Pack Part Number: 1061

Anti Plow Skirt Part Number : 6011

ENGINE CONVERSION KITS;
for (SCATS 1,2, & 12)

VARI -LIFT®; for SCATS 2 & 12)

This System not only allows you to control the
height of your splitter plate, but converts the fixed
splitter plate to be adjustable, and once in flight,
thrust performance increases by 29% and Hovercraft
spray is reduced upon take off.

To increase the performance of your

Hovercraft and decrease noise; consider
Part Number: 3014 $565.00

an engine upgrade.
Call for Details 561-274-2247

VARI -LIFT MOTOR
Part Number: 3015

PPPPPPPPPPIDPIPIAPNIANPIPDPANAPDRNPIANAPNIPPNNNNINNINANINIONA

Page 8
Prices are subject to change without notice

PPPPPIVPPPPPPIPPIIPPIPIPNINPPIPPNPNPIAINNNININNINNINININIIG



SCAT Hovercraft Upgrades

LONVERTIBLE CABIN

CONVERTIBLE CABIN
These Convertible Cabins not only keep

you and your passengers dry while fully
closed but the rear, sides fold up and down
creating a beawtiful
Bimim Top.

95" Hovercrafi P/IN: 1068
1'1’ Hovercrafi P/MN: 1069

BIG DUCT KIT For SCATS 2 & 12

Dresipned to increass Diect size; adds 34% Thnas
incrense using the same cogine. Improves the
cifectiveness of the fan by reducing the sound of the
hovercraft and increnses it"s speed. This kit includes:
{1 Engine Mowng, (1) Fan Guard, (1) Upper Rudder
Bar {1} Lowwer Rudder Bar, (1) Deck, (1) Duct {1)
Cruct Cover { 1) Vari-LiftH and (1) Vari-Lifi®
Splitter {63 5ZR fan Blodes and (1) Cutting Template

Part Mamber: 3012
(G DECTE Inshallation is aailishis,

g ol for dedails)

Convert a SCAT 12 inte 3 craft for Rescoes or just camy cargo
{Ingizllation 15 easy, by tuking the place of the rear senting area)

ARCOSTRETCHER DECK for (SCA] CARGO BASE for (SCAT 12) '
PART NUMBER: 1063 PART NUMBER: 1064 FART NUMBER: 1065

&
@
&
&
@
&
@
&
@
@
&
@
&
&
&
&
&
&
@
@
@
@
@
&
&
&
@
L
@
@
@
&
&
&
&
&
&
&
®
&
&
®
&
&
&

PPPPPPPPPIPPIPPPIIPPIIIPIPPPVIPPPPPDPPIDPPIPPDIDIOPPPOYDG

Page ©
Prices are subject to change without notice




&
&
&
&
&
&
&
&
@
&
&
®
@
&
&
&
&
&
&
&
&
@
&
®
&
&
&
&
&
&
@
&
4
&
&
®
@
&
®
&
®
.&)
®
&
.@.
&

Hovercraft Upgrades & Accessories

Drain Plug Tube 4 Bilge Pump & Switch
Part Mumber: 1016 Tiny Tach Part Number: 1017
Part Number: T-101

Drain Plug Tossle Switch 11 ?nllmhket .:idapter
Part Number: 1015 Part Number: E202 Part Number: 9930

Topgle Boot Seal
Part Mumber: E103

SPRAY GUARD

: Fz
J SPRAY GUARD

Helps prevent Drivers and Passengers
From getting sprayed from the side of the Hovercraft

PART NUMBER: 6009

Page 10
Prices are subject to change without notice

@
&
o
&
&
&
&
&
@
@
@
&
&
@
@
@
&
&
&
&
®
®
@
&
&
®
&
@
@
&
&
&
&
&
@
&
&
&
&
&
&
@
@
@
&




PP PP 2229292929299 9299292922229292999929299992332929299P2PE P4

Hovercraft Repair Supplies & Accessories

Ear Plugs
Part Number: 1145

Part Number: 1100

GEL COAT PAINT REPAIR|[ ABS PLASTIC REPAIR

Repair Damaged Paint Areas On

Repairs Cracked or Damaged

Your Hovercraft Bodywork
1 Pint Red P/N:1020
1 Quart RedP/N:1021
1 Pint WhiteP/N:1020

1 Quart White B/N:1021
1 Pint Blue F/N:1020

1 Quart Part Number: 10230Q)
1 Gallon Part Number: 10236

1 Quart Blue P/N:1021

REPAIR, SERVICE AND OPERATORS MANUALS

Part No. | Description

1204 Cuyuna Service Manual

1205 Cuyuna Parts Manual

1206 Rotax Repair Manual (462,532,582)

1207 Polaris Snowmobile Manual

1208 Rotax 670 Parts & Repair Manual

1209 Konig Parts & Repair Manual

1210 Rotax Operator's Manual { Rotax 503)
Page 11

Prices are subject to change without notice

&
&
&
@
&
&
&
®
&
&
@
@
@
L
&
&
&
&
&
&
®
@
&
@
&
&
@
@
@
@
@
@
&
&
&
&
&
&
&
@
&
@
&
@
&



PPPPPPPPPPPPPPPPPPPNIPINANIANNIINNINNNPNINNINNINNNINININNA

ROTAX 277 Engine Parts
No. Part No. Description '121@ Service Tip: If engine will not statin
1-8 Crank Case Assembly timmed., this paxt may be woirn and
3 960-765 Crankcase Ring (MAG) need of replacement.
4 260-470 Crankcase Ring (PTO) 10
5 229-150 Dowel Tube 11.8 x 15 12(f]
6 945-752 Lockwasher, 8mm ne
7 841-311 Hex Screw M8 x 75
8 240-320 Hex Screw M8 x 55

9 850-060 Crankcase Gasket

10 840-620 Stud M8x 175

11  250-311 Washer

12 842-010 Distance Nut M8 x 27.5
13 960-285 Cable Grommet 20,5/6, 3
14  940-190 Stud M10 x 31/20

15 945-753 Lockwasher, 10mm

16  242-091 Hex Nut M10

No. Part No. Description

1 Crankshaft Assembly
827-440 Spacer Ring (PTO)

3 932-571 Ball Bearing 6306 (PTO)

4 850-050 Qil Seal 30x47x7/7,5NBR

5 944-582  Shim 30,4/40,5/0,3

6 932-581 Ball Bearing 6206 (MAG)

7 230425 Oil Seal 28 x38 x7

8 945-757 Lockwasher 18

10 942-220 Hex NutM18x 1.5

11 246-055 Woodruff Key 3 x 3,7 DIN 6888

12 832-300 Needle Bearing 25x32x 16

13 996-245  Piston, Standard W/2 Rings

13 996-246 Piston, 1st Over W/2 Rings

13 996-247 Piston, 2nd Over W/2 Rings

14 915-850 Ring, Rectangular- Standard

14 915-851 Ring, Rectangular- 1st Over

14 915-852 Ring, Rectangular- 2nd Over

15 215-235 Ring, Semi Trapez- Standard o=

15 215236 Ring, Semi Trapez - 1st Over @} g S

15 215-237 Ring, Semi Trapez 2nd Over 33 o

16 916-186 Piston Pin 18 x 11 x 58,7 s 70 :
17 945735 Circlip 18 AN o

18 831-855 Gasket 0,4mm 32 P {,\‘;
19 823-767 Cylinder With Sleeve ~y
20 850-081 Gasket, inder Head -@ A @

21 823-780 Cylinder Head 4 ‘y

22 831-866 Gasket, Intake Manifold 3 p

23  867-421 Intake Manifold 7\ o

24 945752 Lock Washer, A8
25  840-991 Screw, Allen M8x30

26 860-100 Rubber Fins ' 99 @
27 831-846 Gasket, Exhaust Socket @

28 975-720 Air Deflector

29 879-050 Exhaust Socket Assembly
32 867-489 Rubber Socket "Carb Flange"
33 951-510 Hose Clamp 52

Page 12
Prices are subject to change without notice

PPPPPIPPIPPPINIPPIIPPIPIPNINPIIANPRNININIPINNINNINNINNG




90110U JnOYIM 3Zueyd 03 193(qns 218 S0LJ

-
o~

D_f'._.

()

WW 0€ 2gnL Muuys ZTy-092 Of
Jopouuo) aonds  0£9-497 62

Ajlquiassy aliM Gb9-998 82

ZT X GW Ande) ‘Mads  ObS-TH8 LT

poo bunybn  §79-998 92

GE X SW MADS U3V 90S-Tp8  SC

SY @207 ‘Jaysem  0S/-Sb6  bT

e JOYY - Alewild ‘U 10D WVHSES €2
Aewud W 1I0D  S£9-998 €2

Jleld aunjewly  §69-998 72

9W INN XoH  TT1Z-2bC 1T

821 NIQ 9V 12ysemyd0]  1S/-Sb6 02
PET NIQ b ‘9 J9ysem  TTZ-bbC 61

0Z X 9 MIDS XoH  195-0b6 8T
osuspuadiIN -UuN 13D  UNOOZ8 /1

72 X SWmans ande]  0SS-TH8 9T
Alqwassy ajqed sselN £66-998 ST

$388 ‘Bnid Yeds LPIT 1

"uuo) bnid yieds passaiddng  G0/-998 €1
WWQST 9SOH UOIPA0Id  LEH-09C 2T
aqed YyIMm fioD uonuby  099-998 11

£€£6 NIG GT X 8W MBS XoH  S/Z2-0bZ 0T
8V P07 IByseM  7GL-SH6 6

dnD buipess ‘Asjind  Zzy-zs8 8

aA9IS duesld  00S-Lb8 L

ue4 OEp998 9

81 X GW MADS UBJlY  STS-068 S

SV Jaysemyo0]  0S/-Sb6 b

T069 NIQ §'S v 19ysem  008-/78 €
Ajquiassy |9aymAl4 oloubely  011-666 T
Alquiassy a1eld aJnjeully  001-S66 T
uondudss@ ‘oNued ‘ON

PPPVPPPPVPPVPPVPPIPPVPVIPVVPVPIPIPIPIP99999 99999999994

sued auisuy L/T XV1OY
PPPPPPVPPPPPPVIPVPPPPVPPPVPIPPIVIIVNPVIVIVIPI9999 99999099900



PPPPPRPVPPPPVPPPVPPPPPVPVPIPVPPPIPIIINVNVIPIP9 99992999909

son0u noyim adueyod 0} 192[qns are ALY
$1 a8ed

Sieq auisuy /¢ XV.1Od

PWwols s|ged £82-096 [44

(D) dug sapels LL1-758 12

Joyng Jaqgmy STH-096 oz

9T X 8 M3IDS XIH 185-0v6 61

8V JoysemyoaT 2S2-5¥6 81

19A0D) {MOD) £bT-£28 L1

£/82/61 Joysem 13qqny 098-096 91
MO JBpUAD 220-016 ST

0F X 9 mMa10s ade) S0S-Tv6 b1
€4 X 9W PeH PINOIS ‘MaIdS 190-1¢6 £1
8Z1 NIG 9V Jaysem %2017 164-S¥6 u
LT Ay Bupy deus 04£-5b6 11

bunds buppo S86-8€6 o1

Bury Bujujeray 00€£-5¢8 6

%207 med 20€-758 8

jmed 062-258 L

dwep Asy 0£0-258 9

WIWo0ozZZ 2doy sapers £60-758 S
aneays adoy 787-758 14

Alquiassy abp.ie) buuids pSh-+86 €
Ajquiassy moD ueq 910-016 1
(pasn) Alquisssy oD ue4  NZ8B-¥66  TT-T
PUIMY YUM |MOD ued 788-¥66  11-T
uondiseq ‘ONHed  'ON

PPOPPPPVPPPPPPVPVPPVPPIVIPIVPIVIIVIPIIVPVPIPIVNPIVP9992 999999999




X XXX I I I I I XXX X,

ROTAX 503 Engine Parts

CRANK CASE ASSEMBLY WITH 4 HOLE GEAR BOX &
ADAPTER PLATE; Before Serial No.: 3786750

CRANK CASE ASSEMBLY WITH 4 HOLE GEAR BOX &
ADAPTER PLATE; After Serial No.: 3786750

Part No.  Description

No. No. Part No. Description
1-6 995-756 Crankcase Assembly 1-6 887-796 Crankcase Assembly
2 945-752  Lockwasher, Lock A8 2 945-752 Washer, Lock A8
3 841-201  Screw, Hex M8 x 70 3 841-201 Screw, Hex MB x 70
4 841-831 Screw, Allen M8 x 75 4 940-631 Screw, Hex M8 x 45 DIN 931
5 841-561  Screw, Allen M8 x 45 ) 841-561 Screw, Allen M8 x 45
6 940-631 Screw, Hex M8 x 45 DIN 931 6 841-841 Screw, Allen M8 X 65 DIN 912
7 960-951  Rubber Plug 7 940-190 Stud M10 x 31/20
8 840-556 .Stud, M8 X 173,5 8 945-753 Lockwasher Washer, Lock A10
9 960-285 Cable Grommet 20,5/6,3 9 242-091 Hex Nut M10
10  940-190 Stud M10 x 31/20 10 940-326 Screw, Hex M10x30
11 945-753  Lockwasher Washer, Lock A10 11 840-556 Stud, M8 X 173,5
12 242-091 Hex Nut M10 12 960-285 Cable Grommet 20,5/6,3
13 940-326 Screw, Hex M10x30 13 Locktite 574
14 Locktite 574 14 Locktite 221
15 Locktite 242
E-— R [] Provision 8 Crankcase
F: g ~ (Eight @msi boit holes oh a machined
! F surface sumround Crankshaft end)
B’ 8 \3 I
- i

l .

. 1 = L}
> sg g‘*cﬂs '
10 SN

Provision 4 Crankcase i {®
{Four 8mm Holes ave driled and & 11 . )
tapped asaund Crankshatt end) @12 13 )

Page 15
Prices are subject to change without notice

»PPPPPPPPPIPIPPPPPPPNNIPPIIIINIANIAIPIAIAPAANIANIIINANANININNA



Jo10U IMOYNM dFueyd 0] J02[qns e sAdLJ
9] a8eq

(PUD WONEHUEIO PUMmIs ipadduy
pUE pPajjlip BB S8fDH wWilLg JNo) ©

asegjuelgd P uo

(a0

Sled auisuy £0S XV.LOY

P PPPPPPPVPPPPPPPPPVPPPIVNPIPIPPIPPIPINPP2999 909992999090

1aAQ puz- zades] jwes ‘6ury LE2-STZ 81
J9AQ 35T- Zadely Jwas ‘Bury 9£Z-S1Z 81
plepuels- zadel} nuas ‘Bury GET-S1T 81
19A0 pug -sejnbuepsy ‘Bury 758-S16 LT
19AQ 35T -Jenbueyday ‘Buly 168-G16 /L1
plepuess - semnbuesy ‘Bury 068-516 /1
sbupy (Z) /m 19AQ puz ‘uoisid (bT-966 9T
sBupd (2) /M 19AQ 35T ‘uoisid 9bZ-966 9T
sburd (2) /M plepuess ‘uoisid SbZ-966 91
81 dipd SEL-Sk6 ST

L'8SXTTX8T uoisid ‘uid G81-916 T

97 X Z€ X §Z buiiesg 3jpaaN 00£-2€8 €T
‘exg Aoy Ynipoom 6S0-9bZ ZIT

AP0 11

S IXZZIW INN XoH 0£Z-T¥8 0T

7T 1aysemydo 65.-G¥6 6

S'8/L X TL X SE 1e3S |10 056-1€8 8

8 ‘1-Z ‘6t Burd-0 qGE-0£8 £

NZ0Z9 "9 buueag 1€2-268 9
S§'£/£XT9X0E 1e3S 110 8p{-0£8 S

aqn] dois 06c-/b8 ¥

wiys dojs G1/-£28 €

9079 ‘Buueag ‘g 607-268 ¢

yeysijuen 795466 T

uonduosag "ON Lied ON

05£98/€ "ON |eias 210jo9
‘3LV1d ¥31dvAY B X089 ¥v3D J10H b HLIM
AT9WISSY ISVIINVID

PPPPPPVPPPPPPRVPVPVIPPPPIVVIVPINPIVVPIIPPIPI99P9 99999999




PPPPPPPPVPPPVVPPIPVPIVPIPIPPIVIVIVP9P2P99999 99999999

25110U oYM 3FurYDO 0) 102{QnS e SILJ
L1 98eqd

(pus pEYSHUBIA PUNOUNS EOBLNS
fouyel B LD SapYy Jlog KL  NBig]
asexyuel § JMOISIAOILA

81 dipad SEL-Sb6 b1

L'8SXTTX8T Uolsld ‘uid 981-9T6 €T

19AQ puz -zadel| 1wes ‘Bupy LET-STZ 1
J9AQ 35T-zaded | 1was ‘Bury 9€Z-STZ 1
plepuels - zades| wos ‘Bupy SET-STT T
13AQ puz -sejnbueay ‘Bury 768-516 11
J9AQ 35T -leinbueay ‘bury 168-S16 11
plepue)s - Jejnbueay ‘bury 068-S16 1T
sbury (2) /M 49A0 puz ‘uolsid k2966 O
sbury (Z) /M 4910 35T ‘uoisid 9p2-966 O1
sbury (Z) /m piepuels ‘uolsid S¥C-966 0T
G‘2/4'12/81 Jaysem snuyL G9b-/28 6
Buiieag s|pasN sssjebed 0zZc-7€8 8

S TXZZW INN XoH 0£Z-2b8 £

72 13ysemyo 65L-S¥6 9

8889 NIQ £'€XE Ad) JnIPOOM 6S0-9¥Z S
S'8/L X 2L X GE 189S |10 0S6-1€8 ¢

Z-+9 Burd-0 691-057 €

N£0Z9 "g buniesg 1€Z-268 ¢

yeysjued /9966 1

co_ua_._ummn_ 'ON Hed 'ON

0S/98/€ "ON |elss JoNY ‘31Vv1d ¥3ldvav
8 X08 ¥V3I9 J10H $ HLIM ATGWISSY 3SVD INVED

Sied duisuy ¢0S Xv.LOd

PPPPVPPVPPPVPPPPPIPVPIVIVNIPIPIVIVVIIVIPIP99 99999999999




PPPPPPPPVPPPPIVPVPVPVPPVPPIPPPVPPI9PIN90999 9999999999999

do1j0u JnOYPIM a3ueyd 03 193[qns are sadLJ
81 a%eq

25 dwep 3504 0Ts-196 12

208 1=2qqmy ¥8b-£98 0OC

Buo “Jadweq asIoN 060-098 61

yoys “sadweq 3sION G60-098 8T

Jadweq poddns  090-098 /LT

0EX 9 X3H 'MaIdS 10S-146 91

gV Jaysem %207 164-9¥6 ST

GOX8IN MG XoH T0E-168  +1

J2n0) e S9b-£98 €1

bupy Jsqany  0ST-0S8 €1

ObX8IW XBH ‘MaIds 919-0b6 11

8V 007 ‘Iaysem ¢54-5v6 O

plojiuely axejul 0S+-(98 6

plojiuely aye] ‘19yses 998-1¢8 8

LE X 8 INN sduelsiq 0s0-Z¥8 (£

8 INN XoH 90z-¢ve 9

Jaysem T1e-08C S

peay JapullA) £€99-€28 ¢

19)SL0) peaH 188-1€8 €

DA3IS /M JPpUIAD  9TH-€T6 T

1oNse9) aseg G58-1€8 1

uondudsaq ‘ON Hed ON
0S/98/E:"ON {elas 310jed

‘31vid
Y31dvav LNOHLIM XO8 ¥v39 J10H + HLIM

AT8WISSY ISVOXANVHD

Sued dulsuy €05 XV.LOY

PPPPVPPPPPVPPPVPPPIPPVVPVPIVPIVPIIVPIVIVPPI9999 99909999990




PPPPVPPPPVPPVPVPPVPPPPVVPPIVIPVPVIVIPIPIPIVP9999992992999%9 99

201j0U NOYIM dFUeyd 0] 139{Qns are sa011]
61 28ed

zedwepasoHd  0TS-1S6 8
N00S 13qagMy  p8K-/98 £
ObX8W MBS UBIlY  189-0b8 9
8V X007 ‘Iaysem  ZSL-SH6 S
plojiueiy Ul 00b-£98 ¢
plojluely &jeu] ‘334seD  998-T1€8 €
BASRIS /M IBPUAD  9TH-£76 T
sen aseg  GG8-TE8 T
uondudsag ‘ON Hed ON
0SZ98/E:"ON [eudS oYY
'21V1d ¥3ldvavy
1NOHLIM X049 ¥v39 J10H ¥ HLIM
ATWISSY ISYOINVID

Sued aulsuy ¢0S XV.LOY

POPPPPPVPPPVPPPVPPVPVPVIVPVPVIVVIVPIPPVP9I9999999 9999990909




K A A A A A A A A A AN A A A A AN AN A A s A A A A A A A A A A A A A A A A A A A A A A A A A A

ROTAX 503 Engine Parts

FAN HOUSING & COMPONENTS

No. Part No. Description No. Part No.  Description

1 911-546 Fan Housing 15 945-751 Lock Washer A6

2 945-880 Retaining Ring 40X 1,75 16 840-880 Screw, Allen M6 x 30

3 244-585 Shim 17,5/24/1,0 17 975-695 Fan Cover

4 832-161 Bearing. B. 6203 18 960-287 Cable Grommet 20, 5/9

5 937-940 Fan Shaft 19 912-835 Cylinder Cowl

6 246-015 Woodruff Key 3x5 20 911-067 Cylinder Cowl, Lower Half
7 827-650 Distance Sleeve 21 240-385 Screw, Taptite M 6x12

8 980-496 Pulley Half 22 842-390 Nut, SpringV 4, 8

9 827-080 Shim 17,5/27/0,5 23  912-826 Cylinder Cowl, Upper Halif
10 980-522 Protection Washer 24 960-961 Sealing Strip 440 MM

11 866-292 Fan 25 945-752 Washer, Lock A8

12 945-756 Lockwasher 16 26  940-580 Screw, Hex M8x 16

13 942-285 Nut, Hex M16x 1,5 27 845-270 Washer 4,9X15,5X0,8

14  980-511 V- Belt 10 x 6x610 28 841-495 Screw, Self-Tapping 4.8x16

Page 20
Prices are subject to change without notice

PPPPPPPPPIPPIPPPNIPPPIDPAINPPAPPIPIPPINNISPINPNINSINPYNIG



ROTAX 503 Engine Parts

REWIND ASSEMBLY

Part No. Description

994-874 Rewind Starter Assy
945-751 Lock Washer A6 DIN 128
240-911 Screw, Hex M6 X 14
910-067 Starter Housing Assy
939-078 Rewind Spring Assy
852-282 Rope Sheave

952-799 Starter Rope 5,5x1700MM
852-070 Key Clamp

0N OYU D W 0

MAGNETO GENERATOR
12v 160w & Starting Puliey

] Part No. Description
Stator Plate 12V 160W
-2 995-105 Assy

960-287  Cable Grommet 20, 5/9
866-599  Amplifier Box ( 5 Wire)
965-230  Amplifier Box ( 4 Wire)
866-607 Dual Ignition Coil
960-550  Protection Cap
983-409  Shielded Plug Cap
1147 Spark Plugs
827-800  Washer A 5,5
40 945-750  Washer, Lock A5
ry: 840-515  Screw, Allen M5x18

2 980-485  Pulley, V- Belt
3 852-320  Pulley, Starting
24 945752 Washer, Lock A8
2 A5 841-520 Screw, Allen M8 x 12
® 6 865-993 Mass Cable Assembly
7 841-540 Screw, Taptite M5 x 22
8 866-635  Coil Kit, Primary
N 945-750  Washer, Lock A5
840 841506  Allen Screw M5 X 35
& 866-625 Lighting Coil
® 2 841-405  Screw M6X 25

3 866-655  Armmature Plate
¢ 4 866-645 Wire Assembly
A5 264530  Connector, Splice
@ 260-412  Tube, Shrink 30 MM

Page 21
Prices are subject to change without notice

EKEEEEEXEEEX XXX XX X X X K E K E KK XK EEKEEEEE R E L EE L L L L L LA A A



PPPVPPPPVPPVPPVPPVVPPPVPPIPINPI999 9999999929999 9099999 9

010N oYY 23uDy”) O 1220QnS saoLLJ
7T 98eq

0T a4m Adjes T0€Z 8T

+8/€ JPWwWoln Jaqany 00€L L1
Ajquiassy piens) ueg gabeq 91

Ja0eds piens uey 620€ ST

SjpueH .1, 42qgny ‘M diD (e ar00L 1
SS ZE€-0T INN 201 E0bL €1

SS .Z/T 2XTE-0T ‘MaIS 802/ €1
ajpueH 1, 19qqny ‘M did e ar00L 21
3oelg piens sneyq oHxa 11

(oeig) Jeay ‘eleid sneyq dHX3 01
.91/€ 19A1Y 0TLL 6

SS .91/ 1aysem 3207 60S. 8

SS dHd . TXb2- .91/S ‘Mansg 602, 8
Wwg Sjunoy 1sneyx3 I-THX3 £
(peig) Alquessy Isneyxg dI-SE06 9
sbunds 3sneyx3y EHX3 S
Buposuuo) ‘Alquiassy moqi3 081-€46 +
8W JaYseMm o0 80S./ ¢

0EX8IN UBJlY ‘MaIDS 166-0b8 €

£0S ‘plojiuely 3sneyxy L£6°8(8 T

WwT IMses sneyx3 p8-1€8 1

uonduosaq ‘ON Hed ON

SININOJWOD WALSAS 1SNVYHX3

sued auidug ¢0S XV.LOY

PPPPPPIVPPIPVPIVPIVPIVPVPIPPVVPPIVPIPIVIPPIP999 99999999949




PPPPIPPIPPIPIPPPAPAINNPPINIAPIANNIANINNIPNNNNPNNIANNINDNDN <

ROTAX A GEAR BOX
ROTAX A GEAR BOX WITH 4 HOLE PROVISION
No Part No Description No Part No Description
1 850430 O-Ring 22 944470 Shim 25,5/34/0,2
2 910-505  Adapter 22 944-471 Shim 25,5/34/0,3
3 841901  Stud 8X91 22 944-472 Shim 25,5/34/0,5
4 841913 Stud8X 103 22 944-473 Shim 25,5/34/1
5 841-940  Screw 10X 50 22 944-474 Shim 25,5/34/0,1
5 841-820 Screw 10X 45 23  847-620 Distance Ring
6 850-360 O-Ring 24 939-020 Disc Spring
7 910-911  Gear Housing 25 958-770 Dog Hub
8 932-091  Bearing 26 See #7 Must Buy Matched Set
9 841-091 Stud8X 75 27 944469 Thrust Washer
10 929670  Dowel 28 827-841 Angular Ring
11 930-533  Gasket 29 827-862 Ring Half
12 886-200  Gear Set 2.58 30 945-752 Lock Washer 8mm
12 886-202  Gear Set 2.24 31 242-201 Nut 8mm
12 886-204  Gear Set 2.00 32 552-280 Gasket Ring
13 827-786  Washer 33  840-270 Magnetic Ring
14 945-765  Lockwasher 34 230-415 Gasket Ring
15 841-656  Screw 1/2 -20X50 35 841-781 Screw 6 X10
16 910-371 Gear Cover 36 941-115 Air Vent Screw
17 850-055  Oil Seal 37 974-530 Fuel Hose A5X8
18 837-029  Propelier Shaft 38 Safety Wires
19 827-850  Distance Ring 39 827-830 Cover Washer
20 932-820 Bearing 40 Locktite (221)
21 445-070  Retaining Ring 41 Locktite (290)
Page 23

Prices are subject to change without notice

PPPPPPPPPPPIPPIIPPIPIVDIVNDPARIPPNINPPNIANINIPNININNINININ



ROTAX B GEAR BOX

ROTAX B GEAR BOX WITH 8 HOLE PROVISION

No Part No Description No Part No Description

1 810-107 Gear Housing 20 958-770 Dog Hub

2 932091 Ball Bearing 21 944-469 Thrust Washer

3 850-430 O-Ring 22 827-841 Angular Ring

4 841-306 Hex Collar Screw 23 827-862 Ring Half

5 929-670 Dowel 10x13 24 945-752 Lock Washer

6 930-536 Gasket 25 941-350 Hex Screw 8 x 125
7  886-200 Gear Set 2.58 26 941-171 Hex Screw 8 X 110
8 827-786 Washer 27  841-301 Hex Screw 8 X 65
9  945-765 Lock Washer 28 552-280 Gasket Ring

10 841-656 Hex Screw 29  840-270 Magnetic Plug

11 910-372 Gear Cover 30 230-415 Gasket Ring

12 850-055 Qil Seal 30 x47 x 7 31 841-781 Cap Stan Screw

13 827-850 Distance Ring 32 941-115 Air Vent

14 932-820 Ball Bearing 33 Safety Wire

15 445-070 Snap Ring 34 827-830 Cover Washer

16 Propellar Shaft 35 Locktite (Violet)

17 944470 Shim 25.5/34/.2 36 Locktite (Green)

18 847-620 Distance Ring 37 Locktite (Anti-Seize)
19 939-020 Disk Spring 38 BP Energrease

Page 24
Prices are subject to change without notice

PPPPPPPPIPIPIIPIIIPIDIPPPIAPNIANPIAPANIANNIANNININSNNIINA
4 0000@00@@@@00@000000@@00000000006000000000000<




AEEREEE IR R R AR R R R A R R A R R R AR R R A A A A AR 222222 dAAdA.

CUYUNA UL-11-02 Engine

Page 25
Prices are subject to change without notice

AR XXX X EEE XXX XA XA A A A XA XA A R R A AR 2224222422444



CUYUNA UL-11-02 (Itemized Engine Parts Listing)

Part No Description
000-39-061-680 Ball Bearing
000-39-071-130 Ball Bearing
000-39-075-230 Ball Bearing

39112K Needie Bearing
000-40-422-060 Washer (Wavie B6 SS)
000-40-422-090 Washer (Wavie B8 SS)
000-40-477-350 Nilos Ring
000-40-510-060 Washer (Flat A5.3 ZP)
000-40-510-090 Washer (Flat A8.4 ZP)
000-40-510-110 Washer (Fiat A8.4 SS)
000-40-510-100 Washer (Flat A10.5 ZP)
000-40-614-320 Locking Ring
000-40-621-420 Cirdip

000-40-644-050 Washer (Splitlock B5 SS)
002-51-004-000 Decal (UL 11-02)
000-40-644-060 Washer (Splitlock B6 SS)
000-40-644-100 Washer (Splitiock B10 SS)
000-40-645-200 Washer (Splitlock B20 ZP)
000-40-896-150 Key, Flywheel
000-41-650-060 SHCS (M6x16 SS)
000-41-272-080 Stud, (M8x20 SS)
000-41-273-080 Stud, Head (M8x95 SS)
000-41-242-850 Stud, Head (M10x75 ZP)
000-41-274-080 Stud, Head (M8x108 SS)
000-41-275-080 Stud, Base (M8x114 SS)
000-41-276-080 Stud, Intake (M8x76 SS)
000-41-470-000 Plug, Crankcase
000-41-501-160 Screw, Filister Head ZP
000-41-501-050 SHCS (M8x30)
000-41-613-080 SHCS (M8x30 SS)
000-41-641-080 SHCS (M8x45)
000-41-952-020 Nut, Hex (M10 ZP)
000-41-955-070 Nut, Hex (M20 ZP)
000-41-970-100 Nut, Hex (M8 ZP)
000-41-970-110 Nut, Hex (M10 ZP)
000-41-971-080 Nut, Hex (M8 SS)

2214 Ring Set, Piston Standard
000-42-175-070 V-Beit

2516 Oil Seal (MAG)

2517E Oil Seal (PTO- E/S )
2517p Oil Seal (PTO- P/S)
1147-1 Spark Plug, NGK BBES
002-44-201-000 Spark Plug, RN3C
002-44-443-000 Connector CDI
002-44-450-010 Grommet
000-43-450-000 Regulator Rectifier LR 21
002-52-666-000 0 Ring

215-14-937-000 CDI Fan Housing ASM RR ND
215-14-938-000 CDI Fan Housing ASM RF ND
215-14-939-000 CDPI Fan Housing ASM RR KD
215-14-940-000 CDI Fan Housing ASM RF KD
215-07-217-000 Carburetor Adapter
215-07-220-000 Gasket Adapter
215-07-218-000 Carburetor Adapter
215-07-219-000 Gasket Adapter
430-07-831-000 Cylinder ASM, UL-11-02
215CS Cylinder Sleeve
291-01-0001-000 Impulse Nipple
291-01-810-000 Crank Case UL-11-02 RR Option
291-07-401-000 Welch Plug
291-14-003-000 Standard Wheel Fan

No Part No Description

49 215-14-221-000 Rev-Flow Wheel Fan

50 215-14-228-000 Recoil NSI Carrier

51 215-41-822-000 Recoil NSI

52 215-86-901-000 Crankshaft ASM

53 338-03-007-000 Thrust Washer

54 338-03-013-000 Check Plate

55 338-05-002-000 Wrist Pin

56  000-43-811-000 Ignition Coil (Twin) KD
56  000-43-209-000 Ignition Coil (Twin) ND
56  000-43-816-000 Ignition Coll (Single) KD
56  000-43-210-000 Ignition Coil (Single) ND
57 000-43-808-000 CDI Amplifier KD

57  000-43-201-000 CDI Amplifier ND

58  000-43-815-000 Magneto ASM, (CDI KD)
58  000-43-203-000 Magneto ASM, (CDI ND)
59  (000-43-806-000 Stator ASM, (CDI KD)

59  000-43-205-000 Stator ASM, (CD!I ND)
60  000-43-813-000 Flywheel ASM (CDI KD)
60  000-43-204-000 Flywheel ASM (CDI ND)
61 338-07-008-020 Base Gasket

62 338-14-007-020 Shaft

63 338-14-008-000 Spacer

64 338-14-009-000 Clamping Washer

65 338-14-012-000 Spacer

66 399-07-008-000 Exhaust Gasket

67 215-07-011-000 Intake Gasket UL-11-02
68 215-07-012-000 Insulator Block UL-11-02
69  430-07-841-000 Intake Manifold UL-11-02
70 399-14-002-000 Pulley, (Top Half)

71 438-05-818-000 Piston (Standard)

71 438-05-819-000 Piston (Oversized .5mm)
71 2114 Piston (After Market)

72 438-07-014-000 Head Gasket

73 438-07-016-000 Head, Flow Through

73 438-07-015-000 Head Standard

74 215-14-223-000 Pulley, (Half) NSI

75  000-41-972-060 Hex Nut 6M SS

76  000-41-596-060 HHCS M6X25 SS

77 000-41-594-060 HHCS M6X20 SS

78 002-44-153-000 Coil Mount Bracket SS
79  000-41-605-080 Acomn Nut (Closed End)
80  000-41-606-080 Acom Nut (Open End)
81 215-31-905-000 Fan Guard Kit (Standard)
82 215-14-405-000 Fan Guard (Standard)
83 002-43-001-000 Ny-Drive

84  000-45-203-000 Screw #6 X 1/2

85 002-51-005-000 Recoil Decal

86 000-43-413-000 Wire Tie

87 002-44-533-000 Push on Termnal (Male)
89  000-41-616-080 Hat Head Screw (CDI KD)
89  002-43-003-000 Rat Head Screw (CDI ND)
90  002-44-141-000 Grounding Bar

91 002-44-129-000 Retainer Wire

92 291-11-801-000 Ring Gear E/S

93 338-11-011-000 Front Bracket E/S

94  000-42-319-450 Oil Seal E/S

95  000-41-651-060 SHCS M6X14 SS E/S

9  000-41-652-060 SHCS M6X20 8S E/S

97  000-41-653-080 SHCS M8X30 SS E/S

98  000-40-644-080 Splitlock Washer M8 SS
99  002-53-033-000 Starter Motor E/S

Prices are subject to change without notice

A A A A A A A A AN A A A A A A A A AN A A A A A A A A A A A A A AL AL L L L L LI LK



PPPPPPPPPPVPPPPVPVPVPPIPIPIIVPIPPIPPPIPPP9992 9299999990904

Jonou Jnoym s3ueyo 03 J02lqns are saoLI
LT 9%ed

syuauoduwio) XoqreaH z0-11-TN VNNAND

PPPPPPVPPPVPPPVPVVPVPVPVPIVIVPIVPPIPIPINP9999 9999999999999




PPPPPPPPIPRPNPIPPISRPPNIPANNINNNNNNNNNNNNNNNNNNINDNIIN G

CUYUNA UL-11-02 Gearbox Components Parts Listing

No Part No Description No Part No Description

1 000-41-653-080 Socket Head Cap Screw 29  000-40-615-000 Retaining Ring

2 000-40-644-080 Washer, SL 30 700-02-001-024 Pinion

3 000-41-971-080 Hex Nut 31 002-42-177-000 Duck Bill Vent

4  700-01-003-000 Electric Starter Adapter 32 002-42-180-000 Expansion Plug

5  291-11-801-000 Ring Gear 33 700-01-001-000 Gearcase Assembly
6  700-01-004-000 Electric Starter Housing 34  000-41-482-000 Oil Plug

7 000-41-593-080 Hex Head Cap Screw 35 000-40-616-000 Retaining Ring

8  000-40-644-060 Washer, SL 36  700-02-004-000 Output Shaft

9  000-41-650-060 Socket Head Cap Screw 37  700-02-002-049 Gear 49T

10  000-41-655-080 Hex Head Cap Screw 38  700-02-006-000 Sleeve

11 002-53-034-000 Bracket 39  000-42-321-000 Oil Seal

12 002-53-033-000 Starter Motor 40  700-02-003-000 Input Shaft

13 000-41-655-060 Socket Head Cap Screw 41  700-02-007-000 Pinion Spacer

14 000-41-652-060 Socket Head Cap Screw 42 000-39-077-000 Ball Bearing

15 338-11-011-000 Bracket 43 000-40-653-000 Washer, SL

16  000-42-319-415 Oil Seal 44  000-41-654-010 Socket Head Cap Screw SS
17  000-41-657-100 Socket Flat Head Cap Screw 44  000-41-648-010 Socket Head Cap Screw ZP
18  002-53-035-000 Solenoid 45 000-41-741-290 Hex Head Cap Screw
19  000-43-221-000 Regulator Recctifier 46  700-03-002-000 Data Plate

20 700-01-002-000 Hub Drive 47  700-02-008-000 Prop Hub

21 000-46-213-000 Flat Washer 48  700-03-003-000 Prop Hub Boit Flange
22  000-45-225-000 Hex Head Cap Screw 45  (00-40-607-000 Conical Washer

23 700-03-001-000 Isolator 50 000-45-230-000 Capscrew

24 000-45-228-000 Spirol Pin 51  700-01-005-000 Gearbox Adapter

25 002-42-179-000 Expansion Plug 52 701-00-001-000 Electric Starter Kit
26  700-02-005-000 Drive Coupler 53  700-00-001-204 Gearbox Assembly
27  000-42-322-000 Oil Seal 54  701-00-002-000 Adapter Kit

28 000-39-075-230 Ball Bearing 55  701-00-003-000 Prop Hub Kit

Page 28

Prices are subject to change without notice

P PPPPIPPPPIPPPAIPPAIPIPIAPIPDIASIVPIANNINININANNINIONG



BING 54 Carburetor
Part No. _Descrition BING CARBURETOR

B5401 Main Jet (Specify 125-195)
B5403 Needle Jet (Specify 2.68-2.82)
B5404 Jet Needle (Specify 2H2- 15K2)
B5405 Idler Jet (Spedify 30-65)
B5406 Air Screw

B5407 O Ring

B5408 Carb Piston

B5409 Mixing Tube

B5410 Sieve Sleeve

B5411  Needle Clip

B5412 Spring Clip

B5413 Adjustment Screw
B5414 Spring

B5415 Piston Spring

B5416 Cover Plate

B5417 Rubber Ring

B5418 Screw 5 x 12

B5419 Screw 6 x 0.75
B5420 Nut 6 x 0.75

B5421 Grommet

B5424 Float

B5425 Pin

B5426 Valve with Viton Tip
B5427 Needle Clip

B5428 Float Chamber
B5429 Gasket

B5430 Spring Clip

B5439 Starting Piston
B5440 Sleeve

B5441 Spring

B5442 Choke Housing
B5446 Choke Piston

B5447 Compression Spring
B5448 Choke Housing
B5449 Rubber Cap

B5450 Choke Lever

B5451 Screw 5 X 10

B5452 Lockwasher

B5453 Nut 5mm

B5454 Vent Line 120mm
B5455 Float Bracket

B54HA Remote Choke Kit
B54HB Manual Choke Kit
B54RB Rebuild Kit

B54CC Bing 54 Complete Carb.

nd

e s s smna

Page 29
Prices are subject to change without notice

PP PPPPPIPPPIPPPIPPPIPDPPPINIPAIPINIDIIANIPDPNNINAPINIININSNNINDN



MIKUNI VM34 Carburetor

=
=]

Part No.  Description

6701 Rubber Cap

6702 Cable Adjuster

6703 Locknut (Cable Adjuster)
6704 Mixing Chamber Cap
6705 Gasket (Mixing Chamber)
6706 Spring (Throttle Valve)
6707 Plate (Spring Seat)

6708 E Clip (Needle Positioning)
6709 Needle

10 6710 Throttle Valve (Slide)

11 6711 Needle Jet

12 6712 Rubber Cap (Starter Plunger)
13 6713 Fitting (Starter Plunger)
14 6714 Lever (Starter)

15 6715 Spring Plate (Starter Lever)
16 6716 Spring (Starter Plunger)
17 6717 Plunger (Starter)

18 6718 Body (Mixing Chamber)
19 6719 Gasket (Float Bowl)

20 N/A Baffle Plate (Float Bowl)
21 6721 Pilot Jet

22 6722 Pin ( Float Arm Hinge)

23 6723 Arm (Float)

24 6724 Float

25 6725 Bowl (Float)

26 6726 Washer (Main Jet)

27 6727 Plug (Main Jet)

28 6728 Air Jet

29 6729 Air Adjusting Screw

30 6730  Spring (Air Adjusting)

31 6731 Spring (Idle Adjusting Screw)
32 6732 Idle Adjusting Screw

33 6733 Washer (Needle Valve)

34 6734 Needle Valve & Seat Assy
35 6735 Ring (Main Jet)

36 6736 Main Jet

37 6737 Plate ( Vent Tube Anchor)
38 6738 Screw (Float Bowl)

40 6750 Mikuni Carburetor

39 6750RB Mikuni Rebuild Kit

WO ~NOU»S WN

?

:‘é;

PPPIPPIPPPPPPIPPIPAPNVPAINPNNNNPDPNNANNNNNININNIYIYIN» I«

Page 30
Prices are subject to change without notice

PPPPPPPPIPPIPAPPIRIPIPIPIPININPPNIIPPNINNNNANAPINNSNNIRNIN



After Market Engine Components

The After Market High Performance Pistons are engineered to provide the best possible path for the combustion
chamber heat to transfer to the cylinder walls.
THE PISTON KITS INCLUDE: | PISTON, 2 RINGS, | WRIST PIN. AND 2 CIRCLIPS
All Pistons, rings, wrist pins, and circlips are manufactured to Original Equipment Manufsacturer Specifications.
All individual components will interchange with original parts. All Rotax Pistons are standard size, oversized
pismmnmauﬂ:hlam 1"I over =172 mm 2* over =72 % mm, or 4" over 74 mm.

ard = 67.5 mm, 1" Over =68 mm and 2™ Over =68 % mm

PISTONS

Part No. -Description

2108 Rotax 277 After Market Piston Kit

2109 Rotax 377 After Market Piston Kit

2110 Rotax 447 After Market Piston Kit

2108 Rotax 503 After Market Piston Kit

2108 Rotax 5327 521 cc After Market Piston Kit
2112 Rotax 582 After Market Piston Kit

2113 Rotax 618 After Market Piston Kit

2114 Cuyuna UL-11-02 After Market Fiston Kit
2115 Cuyuna 430HP After Market Piston Kit

RING SETS
Part No. Description
2208 Rotax 277 After Market Ring Set
2209 Rotax 377 After Market Ring Set
2210 Rotax 447 After Market Ring Set
2208  Rotax 503 Afer Market Ring Set
2208 Rotax 532/ 521 cc After Market Ring Set
2212 Rotax 582 After Market Ring Set
2213 Rotax 618 After Market Ring Set
2214 Cuyuna UL-11-02 After Market Ring Set
2215 Cuyuna 430HP After Market Ring Set

WRIST PINS
Part No. Description
2308 Rotax 277 After Market Wrist Fin
2309 Rotax 377 After Market Wrist Pin
2310 Rotax 447 After Market Wrist Pin
2308 Rotax 503 After Market Wrist Pin
2308 Rotax 532/ 521 oc After Market Wrist Pin
2312 Rotax 582 After Market Wrist Pin
2313 Rotax 618 After Market Wrist Pin
2314 Cuyuna UL-11-02 After Market Wrist Pin
2315 Cuyuna 430HP After Market Wrist Pin

PP PP PPPPPPPPPPPPPPDPIDPIPPPPPIBPPIPISDPDPIPIDDD P

2000000000000 00000000000000000000000000000000

Pape 31

Prices are subject to change without notice



After Market Engine Components

CIRCLIPS
Part Mo. Description
2408 Ratax 277 Circlip
2409 Rotax 377 Circlip
2410 Rotax 447 Circlip
2408 Rotax 503 Circlip
2408 Rotax 532/521 cc Circlip
2414 Cuyuna UL-11-02 Circlip
2415 Cuyuna 430HP Circlip

NEEDLE CAGE BEARINGS
Part No.  Description
2027 Rotax 277 Needle Cage Bearing
2027 Rotax 377 Needle Cage Bearing
2027 Rotax 447 Needle Cage Bearing
2027 Rotax 503 Needle Cage Bearing
2027 Rotax 532/521 cc Needle Cage Bearing
2026 Cuyuna UL-11-02 Needle Cage Bearing
2026 Cuyuna 430HP Needle Cage Bearing

Gasket Sets
Part No. Description
2508 Rotax 277 Full Gasket Set With il Seals
2509 Rotax 377 Full Gasket Set With Oil Seals
2510 Rotax 447 Full Gasket Set With Oil Seals
2511 Rotax 503 Full Gasket Set With Oil Seals
2512 Rotax 521 cc Full Gasket Set With Oil Seals
2513 Rotax 582 Full Gasket Set With Oll Seals
2514 Rotax 618 Full Gasket Set With Oil Seals
2515 Cuyuna UL-11-02 Full Gasket Set
2516 Cuyuna 430HP Full Gasket Set

Top Gasket Sets
Part No. Description
2608 Rotax 277 Top Gasket Set
2609 Rotax 377 Top Gasket Set
2610 Rotax 447 Top Gasket Set
2611 Rotax 503 Top Gasket Set
2612 Rotax 521 cc Top Gasket Set
2613 Rotax 582 Top Gasket Set
2614 Rotax 618 Top Gasket Set

® ®
& &
& @
® ®
® ®
% &
& &
® &
® @
% ®
& @
& @
® ®
® &
® @
® @
& @®
e @®
% &
& @
@ @
® @
® &
® &
® ®
@ ®
® ®
@ @
@ ®
@ @
4 &
& &
@ &
® @
@ &
@ &
@ S
@ &
© ®
= &
@ &
® @
& ®
@ &
& ®

Page 32
Prices are subject o changes without notice




@
@
&
&
®
@
&
&
®
&
&
&
&
&
@
&
@
&
@
®
&
&
&
@
@
@
&
@
@
@
@
@
@
@
&
@
@
@
J
@
@
®
&
&

After Market Air Filters

AFTER MARKET AIR FILTERS & ACCESSORIES

Part No.  Description

3920-F Single Carb Universal Air Fitter (Cuyuna & Rotax)

8526-A5  Single Carb, Universal Air Filter Assembly (Cuyuna & Rotax)
8527-A5 Dual Carb, Universal Alr Filter Assembly (Cuyuna & Rotax)
B528-F Dual Cary, Oval Alr Filter (Rotax 503)

8529-F Dual Carb, Oval Air Filter (Rotax 460,532, 580, 582 & 618)
8530-F 2 Single Carb, JR-50 Air Fitters (fits Mikuni's for Cuyuna 430 HP)
JR-50 Single Carb, After Market fo Mikuni Air Filter {Cuyuna UL-11-02)
JR-B0 Single Carb, After Market for Bing 54 Air Filter (Rotax )

AFC-1 Alr Filter Cover for Single Carb Alr Filter

AFC-2 Air Filter Cover for Dual Carb Air Filter

FC-101 Alr Filter Cleaner

Page 33
Prices are subject to change without notice

&
&
&
@
&
&
®
®
®
&
&
&
&
&
&
&
@
&
L
@
@
&
@
&
&
&
&
@
&
@
&
@
@
@
L
@
&
&
@
@
@
@
@
@
&




Part Mo,  Description s
AUE1 Mikuni Single Fuel Pump
FUE1-RE  Mikuni Single Fusl Pump Rebuild Kit
FUE2 Mikuni Double Fuel Pump
FUEZ-RE Mikuni Double Fuel Pump Rebuild Kit

Mikuni Dual Fuel

Mikuni Single Fuel Pump Rebuild Kit

Pump

Mikuni Single Fuel
Pump

STARTER KITS
Part No.  Description
03-001  GPL Basic Electric Starter Kit for Rotax 337,447
& 503 Fan Cooled Engines

03-002 GPL Deluxe Electric Starter Kit For Rotax 337,447
& 503 Fan Cooled Engines

03-003  GPL Basic Electric Starter Kit for Rotax 532, 582 &
618 Liquid Cooled Engines

03-004  GPL Deluxe Electric Starter Kit For Rotax 532, 582 &
618 Liquid Cooled Engines

GPL Basic Starter Kit GPL Deluxe Starter Kit

25 EEEEEEELESEEEELEESEEEEEEEE S EEEDEDSD

Page 34
Prices are subject to change without notice

N N N Ny W WY



After Market Engine Components

,_ Capacitor Filter :
§ Filters Noise From Charging }
§ System for Clean Power

: Universal 4 Wire Rectifier ?

Universal Voltage Regulator : _}
: Part Number: 2021  §

Part Number: 8201

Part Number: E215 !

CDI UNITS
Part No.  Description
8200-4 Rotax After Market CDI Unit (4-Wire)
8200-5 Rotax After Market CDI Unit (5-Wire)
8200-7 Cuyuna After Market CDI Unit (7-Wire)
8200-8 Cuyuna After Market CDI Unit (8-Wire)
8200-NC Cuyuna UL-11-02 Nippendenso CDI Unit
8200-NR  Rotax 277 Nippendenso CDI Unit
8200-KC  Cuyuna UL-11-02 Kukason CDI Unit

Four Wire CDI Module
» Five ire DI ol

SOLENOID
Part Number: 2051

Page 35
Prices are subject to change without notice

A A A A A A A A A A A A A A A A A A AN A AN A AN AN A A A A A A A A A A AN A A AN A AN A AN A A AN A,

PP PPPPPPPPIPPIPPIPIPIPPPPPNPNIPINNIPNANNNNNNPYNIONON




&
&
®
&
@
@
@
&
&
&
&
&
&
®
@
&
®
@
®
®
®
&
@
@
&
@
®
®
®
®
®
&
&
&
®
®
®
&
&
&
&
®
®

After Market Engine Components

IGNITION COILS
Part No.  Description

8202-R1 Rotax 277 After Market Single Ignition Coil

8202-R2 Rotax 503 After Market Dual Ignition Coil

B202-UN Rotax & Cuyuna Nippondenso Universal Ignition Coil
8202-C1 Cuyuna UL-11-02 Single Ignition Coil

Single Ignition Coil Dual Ignition Coil
Rotax 277) (Rotax 503)

IGNITION SWITCHES & KILL SWITCHES
Part No.  Description
8000 Single Ignition Kill Switch
8001 Dual Ignition Kill Switch
8002 Tether/Lanyard Only
E2-01 Single Ignition Switch
Dual Ignition Switch

Single tion Kill Switch 2 ik .
Erm-ltgpfumbﬂ; aﬂ;k Dual Ignition Kill Switch Single Ignition Switch

Part Number: 8001 Part Number: E2-01
o "'l..,.
Y
> j )

L

Tether Omly

Dual Ignition Switch Magneto Igaition Switch Part Number: 8002

Part Number: E2-02 Part Nuomber: E2-03

Page 36
Prices are subject to change without notice

PPPIPPPPIPDPIPPPPPPPPPRPDPIIDPDPDPIDPDPIPIPIIPDPIIPDPODIOS



.

P PP PPPPPIPIPPPINPIPINPNIPINPNVININNANINNININININNNYNYNIDPN

After Market Engine Components

MOTOR MOUNTS
Part No.  Description

Thermo-Tec Exhaust Wrap

2002-1 Male / Male 3/8" Rubber Mount
2002-2 Male / Male 5/16" Rubber Mount
2003-1 Male / Female 3/8" Rubber Mount

2003-2  Male / Female 5/16" Rubber Mount ! Rubber Motor Mount
' 4 Types Available

THERMO-TEC EXHAUST WRAP
Part No. Description
EXHW-6 Exhaust Wrap (Per Foot)
EXHW-7 Exhaust Wrap (Per Roll)

Thermo-Tec. Exhaust Insulating Wrap is an innovative way to create more
horsepower and reduce under-hood temperatures. Wrapping headers maintains

exhaust scavenging is produced, along with lower intake temperatures. Exhaust
Insulating Wrap withstands continuous heat up to 2000°F, and contains no asbestos,
Thermo-Tec exhaust wrap will not over-insulate a system when properly installed
due to a proprietary coating developed by Thermo-Tec - Thermal Conduction
Technology (TCT) - that conducts heat across the wrap's surface. This coating
controls heat build-up and dissipation.

Exhaust Mounts
5/16” Part Number: EXH1
Smm Part Number: EXH-1

Exhaust Springs
Rotax: Part Number: EXH-2
Cuyuna: Part Number : EXH3 7

Page 37
Prices are subject to change without notice

PPPPPPIPPPIPNINININIINISPISPPCQ

hotter exhaust gases that exit the system faster through decreased density. Increased Q

@

4

PPPPPPPPPIPPIPPIPISPSIISPOS



@
@
&
@
&
&
&
&
&
&
@
@
@
@
&
&
&
&
@
@
@
@
&
@
&
&
&
&
&
&
@
@
L
@
@
@
@
@
@
@
@
&
&
&

After Market Engine Components

Ca
L
Rotax 277 Carb Flange Cuyuna Carburetor Flange
(Clamps Not Incloded) (Clamps Not Incheded)
Part Number: 8501 $7.00 Part Mumber: 8500 £15.00

.“H_,__
Rotax 503 Carb Flange

{Clamps Mot Included)
Part Number: 8502 57.95

CARBURETOR FLANGES
_Part No.  Description
B500 Cuyuna After Market Carburetor Flange
8501 Rotax 277 After Market Carburetor Flange
8502 Rotax 503 After Market Carburetor Flange
8503 Rotax 532 After Market Carburetor Flange
8504 Rotax 670 After Market Carburetor Flange

Primer Plunger Kit A Line Fued Filter
Part Number: 8520 $19.95 Ulira Flow Primer Bulb Part Number: 8522 $3.00

Part Number: 8521 $8.50

147 X 1/8” Plastic “T" Fitting =~ 118" ID Plastic “T* Fitting
Part Number: 8523 51.40 Part Number: 8524 5140

Page 318
Prices are subject to change without notice

@
&
@
@
&
&
&
&
&
&
@
@
@
@
&
@
&
&
®
®
&
&
@&
&
&
&
&
@
&
@
&
&
@
.@.
&
&
&
&
&
&
&
&
&
&
&
&




After Market Throttle Components

THROTTLE CABLES
Part No. Description
9005 5' Foot Throttle Cable
9005-S 5' Foot Stainless Steel Throttle Cable
9009 12' Foot Throttle Cable
9009-S 12" Stainless Steel Throttle Cable

9009-12 12" Inch Throttle Cable

9009-12S 12" Inch Stainless Steel Throttie Cable
9009-13 13' Foot Throttle Cable

9009-13S 13’ Foot Stainless Steel Throttle Cabie
9009-15 15' Foot Throtle Cable

9009-15S 15" Foot Stainless Steel Throtle Cable
9009-17 17" Foot Throtle Cable

9009-17S 17' Foot Stainless Steel Throtle Cable
9009-18 18" Inch Throttie Cable

THROTTLE ACCESSORIES
Part No. Description
9007 Throttle/Junction /Splitter Box
9012 Magura Throttle Grip Twist
9011L Magura Handle Bar Grip

Magura Throttle Grip Twist | ', Y Throttle/Junction /Splitter Box |
Part Number: 9012 g | . Part Number: 9007 :'

Magura Handle Bar Grips .b
Part Number: 9011L

Page 39
Prices are subject to change without notice

i A A A A A K A K A A A A AN A AN AN A AN A AN A AN A A AN A AN A A AN A A A A A A A A A AN A A



After Market Engine Components

NGK SPARK PLUGS
Part No. Description
1147-1 NGK B8ES
1147-2 NGK B9ES
1147-3 NGK B10ES
1147-4 NGK CR8HSA
1147-5 NGK BR8ES
1147-6 NGK C6
1147-7 NGK BPRIEVX

N

8 Spark Plug Connector/Cap: §
Part Number: 1148

Nylon Starter Rope

Plastic Rope Sheave
Part Number: 2031

Part Number: 2029

Plastic Starter Handle
Part Number: 2030

Page 40
Prices are subject to change without notice

A A A A A A A A R A A A A AN A A A A A A A A A A A A A A R A A AR A A R A A A A A A AR A A A

PPPPPPPPPIPPPPPIPIIPPPNIAPINNNNINIPNNNNIININNINNNPNIN



After Market Engine Components

STEERING CABLES

Part No.  Description

9013-8  8' Ft Steering Cable
9013-11  11' Ft Steering Cable
9013-12 12' Ft Steering Cable
9013-13  13' Ft Steering Cable
9013-15 15' Ft Steering Cable
9013-17 17' Ft Steering Cable

e
NG

Ball Joint (Cable End)
Part Number: 9003

Clevis: Part Number: 9003-1

{ Stainless Steel Black Handle Bar
Stem 120x22.2-45d :
Part Number: 9005-E

§ Quill Alloy Handle Bar Stem |
130x22.2 10d Part Number:
9005-D

Page 41
Prices are subject to change without notice

0999090909900 9009090090009000099900909080999993009994




After Market Engine Components

L e A
e

= = CHT Gatem CHT Sender 18 mm
Diavia Wind Wisrd 106° T m-',-'fr Rostind 005 Fo T00° F 2" Rioamal Parl Mumber: CHT-510

Hand Held Wind Meger Part Nussher CHT-C 10 Part Murnber: CHT-102 CHT Sender 14mm
Rkttt FIM] Senders Not Included g

Hemd Held Treysit
Universal Tachometer 2 Mechanical Tach Part
Part Number: T-101 Round Part Number; T-102 Mumber; T3

Teleflex Blue Vector Scrics Teleflex Blue Vector Series
3" Tach Part WNumber; T-104 2" Voltmeter 8-18 VDC Part Mumber: VM-01
Part Nomber: vM-02

Page 42
Prices are subject to change without notice

PPPPPPPDPPPPPIPPDPPPPPPPPPIPPPPIPPIPPIIDPPIPDPDDODDDDDD D
:;-;}-::g-c&c&@-@@@{}{;@-:gn;i,:Q@@@Q@:}c;@-@»@Q@¢¢¢¢¢¢$.'¢@¢¢¢¢-::}-::}-:gr-:&@@..



After Market Hubs. Blades and Fan Assemblies

9 BladeHub -
Part Mumber: 4020-H 12 Blade Hub Scal | Blade 57 L Port Number: 40501

Part Mumber: $025-H 45 1 Part Mumber; 40411 s _
With Bushings : 5Z R Part Number: 20308

Pant Mumber: 402 1-H'W Heat 2 Bhwde
Male & Female Available 4 Z R Pan Number: {41R

Male & Female Avgilahle

3 HL PAG Blade
10 Blade Fixed Pitch Hub 14 Blade Fixed Pirch Hub 3ZL Blade 25° Part Number: 4100
Part Number: 4010-H Part Nomber: 401 1-H Part Number: 4075 30° Part Mumber: 4102
35" Part Mumber: 4103
40° Part Wumber: 4104

Ll
2 Blade bvoprop Pan Mumber: 5171
3 Blade fvoprop Man Nusber: 72

EAM ASSEMBLIES
B 7 Huh, With 47 Blades 9 7 Hub, With 5Z Blades
Pt Mumber: 42004, Fart Mopsher: 4201-A

Spanner Cap, Part Mumber: 4073

Extrn Colar {Per Riade] Part Number: 4074

12 £ Huk, With 472 Hlades 122 Hub, With 5 £ Biades
Fam Munsher: 4203-4 Part Mumber: 4203-A

Page 43
Prices are subject to change without notice

2999999990990 9999990990999099990999909990999999060994
2999999999999 9090099990099999090990990900099009099909984



o

PPPPOPPOPPIPPPPPPPVPRPIPPVPPIPOPPPPPRIPPPGO®OIPPD

After Market Engine Components

2 Adumiinum Upper Palley

Parl Mumber: 50016 1 %" Kevlar Belt
Part Mumber: 5021

2 Murninum Lower Pulley Part Dirive Hub
Numher: 5013 Nylon Belt 5 Part Number: 5001
[ Different Sizes Available)
Call For Pricing

FIBERLLASS DUCTS

Duct: 24 4" I x 187 Deep
Part Number: 3000

Duet: 27" 1D x 18" Deep
Part Number: 3007

g w i e —

Duet: 36" 1D x 18" Deep

Part Number: 3011

Duet: 487 1D x 177 Deep
Part Number: 3009

Duct: 357ID x 17" Deep
Part Number: 3010

e e e e e e ———— e ————.

Engine Adapters
These units convert tapered engine
Shafls into | 38" x 1 916 "or 2 3/8"
Specily 1 916" or 2 3/87
Part Mumber: 5027

Hub Plate

Metal Clip With Rubber T Handle Part Number: 4020-HP
Replacement for Saddle Clip
Part Number: 7004

We Sk 11 Gauge 27
welded Mesh for Making
Your Own Guarde
Call For Available Sizes & Prices

Page 44
Prices are subject to change without notice

PPPPPPPPPPPPRPPPPPPPIPIPPPPPPIPPPPPPPPIPPPPDO DD <



PP PP PPPPPPPDPIPIDPPPPDPPPPDPPPIPPPDDPPPPOPPPRPIPOP G

Hovercraft Depot Skirt Sets

942 Foot Scat Hovercradt Skirt Sets
Seat 18 2 Part Mumber: 601
#dditional Cost With Atlachment Acoessaries
014 Foot Scat Hovercraft Floatation Skirt Sets:
Scat 1402 Part Mumber: 6017

—

A2

SA-1100 Skirt Ses- Pt Number: 5

Page 45

iZ Food Scal Hovercrafl Skin Sets:
Frart Wamber: 6001-§
With Atenchment Accessorics
12 Fool Scsl Hovencralt Flostation Skid Set:
Part Kumber: 6018
1} Foot Scat Hovercraft Heavy Duty Skarr Sel:
Fart Mumber: SH5-H

RX 200 Hovercraft Skint Ses; Pan Mumber: 6202
BX 200K Floatation Skirt Set; Part Momber: §202- F

Prices are subject 0 change without notice

2329929233293 329233300202029929992P20202 022920229222 PH

5




Hovercraft Depot Skirt Seements
SKIRT SEGMENTS & MATERIALS

Part No. Description

6001-A (A) Single Skirt Segment (Front & Side Sections)

6001-B (B) Single Skirt Segment (Rear Corner Sections)

6001-C (C) Single Skirt Segment (Main Rear Section)

6018-A (A) Single Floatation Skirt Segment (Front & Side Sections)

6018-B (B) Single Floatation Skirt Segment (Rear Corner Sections)

6018-C (C) Single Floatation Skirt Segment (Main Rear Section)

6151-HA  (A) Single Heavy Duty Urethane Skirt Segment (Front & Side Sections)
6151-HB  (B) Single Heavy Duty Urethane Skirt Segment (Rear Corner Sections)
6151-HC  (C) Single Heavy Duty Urethane Skirt Segment (Main Rear Section)
6001-NM  Neoprene Material (Per Yard)

6001-UM  Urethane Material (Per Yard)

SKIRT & ATTAC WARE

i — c7) (s) (s) g») ('}5)

A SeiRTS e )HUI..l DECK, a: SKIHT
(45) OR 9 —&" (RAH( /) ON 12 —or (FAII ATTACHMENT DETAIL |

Wi
.@\'if

e

SKIRTS (7)

Page 46
Prices are subject to change without notice

PPPPPPPPPPIPPIPPPIAIPIANIAINAINIINANNIAININNANININNINININININAG

PP PIPPPPPPPPPPIPIIPPPIPIAPNINIANANIAININNNINANINNIININIONING



Miscellaneous Skirts & Skirt Accessories

SPRAY GUsAD

To protect the wear on the back skirts with this
Helps prevent Drivers and Passengers casy to attach drag flap. It's Made with Urcthane
Fram getting sprayed from the side of the Havercrafi coated Mylon for Durability
i Spray Guard Drag Flap Skirt
Part Number: 6009 Part Number : 6012

ANTI-PLOW SKIRT; EDGE MOLDING

T prevent your erafl from Plowing in: An Edge trim which holds skirts in place
add 2 to 4 Amti Plow Skirts to the frent of vour Hovercralt when used with skirt clips

Anti Plow Skirt

Part Number : 6011 Edge Molding

Part Number : 6005

P-CLIPS
These P-Clips are for attaching the skirt ties to the Hull

of the Hovercraft Mylon cable ties rated at 30 Pounds & %" Length
Stainless Steel P-Clips Skirt Ties
Part Number: 6006-55 Part Number: 6003

SKIRT CLIPS

Skirt Clips are used in conjunction with
the edge molding to attach skirt segments
Skirt Clips
Part Number : 6004

&
&
&
&
&
@
&
®
®
®
®
'@'
&
@
®
&
@
@
L
®
@
&
@
L
®
&
&
&
@
®
@
&
.@.
&
&
&
&
&
&
&
&
&
&
&
&

PPPPPPPIPISIFPPPPPPPPPPDPPIIPIPPPPPIPDPDPPIPIPPPIPPP DS

Page 47
Prices are subject to change without notice




Rivets & Wellnuts
RIVETS
Part No.  Description
7707 1/8" x 1/2" Rivet

7708 1/4" x .40 TLR Rivet
7709 3/16 x 1/4" TLR Rivet
7710 3/16" x 3/8" Rivet
7711 3/16" x 1/2" TLR Rivet

WELLNUTS
Part No. Description
8-32 Wellnut
3031 10-32 (10-5L) Standard Long Wellnut
3032 10-32 (10-5) Standard Wellnut

Page 48
Prices are subject to change without notice

PP PPPPPPPPPPPPPPPDPIPIDPIPIPVDDPDPIDPDPPDIPIPADIDDDDG
- EEEEEEEEEEEEEEEELEEEEEEEEEEEE S E LSS RS R X 2 2R 8 8



&
&
&
&
®
&
@
&
@
&
@
&
@
&
L
&
&
&
L
&
&
&
&
@&
®
®
&
@
@
@
&
&
@
@
@
&
&
&
&
&
&
&
&
&
&

SA-1100 Aero Cruiser;
Miscellaneous Parts & Accessories

Aero Cruiser Accessories
Part No. Description

SA-100 Skirt Set

SA-101 Gates 1600 8M50
SA-102 Gates 1600 8M85
SA-103 Aluminum Skid
SA-104 Skirt Slips
SA-105 Fan Assembly
SA-106 Muffler Assembly
SA-HC Hovercover
SA-SP Skirt Patching Kit

Page 49
Prices are subject to change without notice

2292293999999 929292223292929292339293929292932323299 2922222294444



